
ANAEROBIC SLUDGE 
DIGESTION 

PROCESS 

TEJASREE.VEMURI 
Asst. PROFESSOR 

SMGG 



WASTEWATER 

Water used to carry waste products away 
from homes, schools, commercial 

establishments, and industrial 
enterprises. 



Sources of Wastewater 

Domestic 

Industrial 

Infiltration 



CHARACTERISTICS OF WASTEWATER 

Materials Toxic to Biota 
 Metals 

 Ammonia 

 Pesticides 

 Herbicides 

 Chlorine 

 Acids/Bases Human Health Hazards 
 Pathogens 

 Nitrate 

 Toxic Materials 



GOAL – PURPOSE – RESPONSIBILITY 

Of 

 “Treating” or Stabilizing Wastewater 

PROTECTION OF NATURAL RESOURCES 

 

PROTECTION OF PUBLIC HEALTH 



Treatment Concerns 

Solids 

Oxygen Demand 

Microorganisms 

Nutrients 
[...]
pH 

Comparing Graph II to Graph IV 



OPERATION  AND  CONTROL 

ENVIRONMENT 
Order of Measurable Changes When A 

Digester is BECOMING Upset 

1. An Increase in VA/Alk. Ratio 

2. An Increase in % CO2 

3. Inability of Digester Gas to Burn 

4. A Decrease in pH 



Volatile Acid/Alkalinity Ratio 

First Measurable Change 

Volatile Acids - Low Compared to Alkalinity 

Best Operation - Ratio Below   0.4 

OPERATION  AND  CONTROL 

ENVIRONMENT 



Response To Increase 

Extend Mixing Time 
Heat More Evenly 

Decrease Sludge Withdrawal Rate 
Return Sludge From Secondary Digester 

*Add Alkalinity (Bicarbonate) 

Volatile Acid/Alkalinity Ratio 

OPERATION  AND  CONTROL 

ENVIRONMENT 



VOLATILE ACIDS AND TOTAL ALKALINITY 

Outline of Procedure 

1. Separate 

Solids 
2. Measure 

50 mL 
3. Titrate 

to pH 4.0 
4. Record 

    mL used, 

   Then Titrate 

    to pH 3.3 

5. Lightly Boil 

    Sample 

    3 Min. 6. Cool in 

    Water Bath 

7.  Titrate from  

        pH 4.0 to 7.0 



Digester Efficiency 

Reduction 

Of 

Volatile Solids 



% Reduction of Volatile Solids 

% Reduction of Volatile Solids = 

%Volatiles In  -  % Volatiles Out X 100% 
% Volatile In  -  ( % Volatile In  X  % Volatile Out) 

NOTE:  % Must be as Decimals 
72% =  72/100 =  .72 

% Reduction of Volatile Solids = 

In - Out 
In - (In X Out) 

X 100 % 



% Reduction of Volatile Solids 

% Reduction of Volatile Solids = 

%Volatiles In  -  % Volatiles Out X 100% 
% Volatile In  -  ( % Volatile In  X  % Volatile Out) 

EXAMPLE: 

Volatile Solids in Raw Sludge  =  68% 
Volatile Solids in Digested Sludge  =  45% 

% Reduction of Volatile Solids = 

0.68 – 0.45 
0.68 – (0.68 X 0.45) X 100% 

0.68 – 0.45 
0.68 – 0.31 X 100% = 0.23 

0.37 X 100% 

= 62% 



1. Calculate the percent reduction of volatile solids in a digester with 

 the following data: 

   73%Vol. Solids in the raw sludge 

   51%Vol. Solids in the digested sludge 

2. Calculate the percent reduction of volatile solids in a digester with 

 the following data: 

   73.4%Vol. Solids in the raw sludge 

   50.5%Vol. Solids in the digested sludge 

Work Calculations on Separate Paper 

Answers Given on Next Slides 

% Reduction of Volatile Solids 



1. Calculate the percent reduction of volatile solids in a digester with 

  the following data: 

  

 73%Vol. Solids in the raw sludge 

 51%Vol. Solids in the digested sludge 

% Reduction of Volatile Solids = 

In - Out 
In - (In X Out) 

X 100 % 

= 
.73 - .51 

.73 - ( .73 X .51) 

= 
.73 - .51 

.73 - .372 

X 100 % 

X 100 % 

= 
.22 

.358 
X 100 % = 61.5 % 



2. Calculate the percent reduction of volatile solids in a digester with 

  the following data: 

  

 73.4%Vol. Solids in the raw sludge 

 50.5%Vol. Solids in the digested sludge 

% Reduction of Volatile Solids = 

In - Out 
In - (In X Out) 

X 100 % 

= 
.734 - .505 

.734 - ( .734 X .505) 

= 
.734 - .505 

.734 - .371 

X 100 % 

X 100 % 

= 
.229 
.363 

X 100 % = 63.1 % 



Gas Production 

Digesters Produce 

Methane and Carbon Dioxide 

Normal: 25% to 35% CO2 by Volume 

As the Bacteria Break Down 
the Volatile Organics 

CHANGE - Indicator of Conditions 



Gas Production 

Digesters Produce 

Methane and Carbon Dioxide 

Normal: 65% to 70% Methane by Volume 

Burns:  > 56% Methane 

Usable as Fuel: > 62% Methane 

Can Be Used To: 
 Heat the Digester 
 Power Engines 
 Heat Buildings 



Gas Production 

Digesters Produce 

Methane and Carbon Dioxide 

Normal: 65% to 70% Methane by Volume 

Burns:  > 56% Methane 

Usable as Fuel: > 62% Methane 

Healthy Digester Should Produce: 
7 to 12 cubic feet/pound vol. solids Destroyed 



GAS PRODUCTION CALCULATION 

Data: 

 Raw sludge pumped in per day  = 9,000 gallons  

 Raw sludge solids concentration  = 4% 

 Raw sludge volatile solids   = 65% 

 % Volatile Solids Reduction   = 48% 

 Gas production per day   = 8,000 ft3 

LBS VOLATILE SOLIDS = 

GAL PUMPED  X  8.34 lbs/gal  X  % Solids (decimal)  X  % Volatile (decimal) 

=  9,000 gal/day   X  8.34 lbs/gal  X  0.04  x  0.65 

=  1,951.6 lbs/day 

1,951.6 lbs  X  .48 =   937 lbs Vol. Solids Destroyed 

48% of the Volatile Solids were Destroyed 

What is the gas production in terms of cubic feet per pound 

of volatile solids destroyed? 



GAS PRODUCTION CALCULATION 

Data: 

 Raw sludge pumped in per day  = 9,000 gallons  

 Raw sludge solids concentration  = 4% 

 Raw sludge volatile solids   = 65% 

 % Volatile Solids Reduction   = 48% 

 Gas production per day   = 8,000 ft3 

What is the gas production in terms of cubic feet per pound 

of volatile solids destroyed? 

937 lbs Vol. Solids Destroyed 

Gas Production, cu.ft. / lb vol. solids Destroyed  = 

8,000 cu. ft. 

= 8.5 cu ft / lb vol. solids destroyed 



GAS PRODUCTION  

1.  Data: 

 Raw sludge pumped in per day = 7,200 gallons  

 Raw sludge solids concentration = 4% 

 Raw sludge volatile solids  = 67% 

 % Volatile Solids Reduction  = 53% 

 Gas production per day  = 7,850 ft3 

What is the gas production in terms of cubic feet per pound of volatile solids 

destroyed? 

2.  Data: 

 Raw sludge pumped in per day = 2,300 gallons  

 Raw sludge solids concentration = 3.4% 

 Raw sludge volatile solids  = 72.6% 

 % Volatile Solids Reduction  = 49.3% 

 Gas production per day  = 2,800 ft3 

What is the gas production in terms of cubic feet per pound of volatile solids 

destroyed? 

Work Calculations on Separate Paper 

Answers Given on Next Slides 



GAS PRODUCTION  

1.  Data: 

 Raw sludge pumped in per day  = 7,200 gallons  

 Raw sludge solids concentration  = 4% 

 Raw sludge volatile solids   = 67% 

 % Volatile Solids Reduction   = 53% 

 Gas production per day   = 7,850 ft3 

What is the gas production in terms of cubic feet per pound 

of volatile solids destroyed? 

Gas Production, cu.ft. / lb vol. solids Destroyed  = 
Cubic Feet Gas 

% Vol. Slds. Destroyed (decimal)  X  Lbs. Vol. Slds. In Lbs. Vol. Solids Destroyed 

= 
7,850 ft3 

7,200 gal/day   X  8.34 lbs/gal  X  0.04  x  0.67 .53 X Lbs. Vol. Solids In 

= 
7,850 ft3 

852.9 # Vol. Slds. Destroyed =  9.2 ft3/Lb. Vol. Slds. Destroyed 



GAS PRODUCTION  

2.  Data: 

 Raw sludge pumped in per day  = 2,300 gallons  

 Raw sludge solids concentration  = 3.4% 

 Raw sludge volatile solids   = 72.6% 

 % Volatile Solids Reduction   = 49.3% 

 Gas production per day   = 2,800 ft3 

What is the gas production in terms of cubic feet per pound 

of volatile solids destroyed? 

Gas Production, cu.ft. / lb vol. solids Destroyed  = 
Cubic Feet Gas 

% Vol. Slds. Destroyed (decimal)  X  Lbs. Vol. Slds. In 

= 
2,800 ft3 

.493  X  2,300 gal/day   X  8.34 lbs/gal  X  0.034  x  0.726 

= 
2,800 ft3 

233.4 # Vol. Slds. Destroyed =  12.0 ft3/Lb. Vol. Slds. Destroyed 



Anaerobic Digestion 
Process 

Methane Formers: 
 Slow Growers 
 Very Sensitive to Changes 

Loading 

pH 

Temperature 

Digester Operation Depends On Maintaining 
Proper Environment for 
METHANE FORMERS 

BALANCE ! 



Biosolids Treatment and Disposal

TEJASREE.VEMURI
ASST.PROFESSOR
SMGG



Types of Biosolids

Primary sludge

Solids that settle out in the primary settling 
basin

Biological or Secondary Sludge

Solids that have grown in a secondary treatment 
process (fixed film or suspended growth)



Biosolids Quantities
Determined by mass balance, knowing kinetic 
parameters

Example

A wastewater treatment plant treats 6 mgd that has an influent BOD of 200 
mg/L and suspended solids of 180 mg/L.  The primary clarifier removes 60% 
of the solids and 30% of the BOD.  The aeration basin of the activated sludge 
process removes 95% of the BOD it receives, produces an effluent with a 
suspended solids concentration of 20 mg/L, and a yield of 0.5 lb solids per lb 
of BOD removed.  How much primary and secondary sludge is produced by 
the system?



Influent Solids: X0 = 180 x 6 x 8.34 = 9007 lb/day

Primary solids: Xp = 0.6 x 9007 = 5404 lb/day

Solids into activated sludge: 9007 – 5404 = 3603 lb/day

Effluent Solids: Xe = 20 x 6 x 8.34 = 1001 lb/day



Biological Solids produced as BOD is used up.

BOD entering activated sludge system:

Si = 0.7 x 200 x 6 x 8.34 = 7006 lb/day

BOD destroyed in aeration basin:

0.95 x 7006 = 6655 lb/day

Solids produced:

Y x BOD removed = 0.5 x 6655 = 3328 lb/day



Solids wasted determined by mass balance

At S.S. :

0 = solids into aeration basin – solids wasted – solids in effluent + solids created

0 = 3603 – 1001 – Xw + 3328

Xw = 5930 lb/day



Solids Treatment Train

Stabilization

Conditioning (Dewatering)

Disposal

Reduce problems:  odor, pathogens

Produce physical characteristics to allow disposal



Sludge Stabilization

Lime Stabilization
Lime (Ca(OH2) raises the pH and causes high temperature to kill 
pathogens and restrict growth of other microorganisms

Aerobic Digestion
Waste activated sludge placed in aeration tank and aerated.  
Organisms die and are used as food by other organisms.  Result 
is reduction in solids.



Here is some math history for you: 

Teaching Math in 1950: A logger sells a truckload of lumber for $100. His 
cost of production is 4/5 of the price. What is his profit? 

Teaching Math in 1960: A logger sells a truckload of lumber for $100. His 
cost of production is 4/5 of the price, or $80. What is his profit? 

Teaching Math in 1970: A logger exchanges a set "L" of lumber for a set 
"M" of money. The cardinality of set "M" is 100. Each element is worth one 
dollar. Make 100 dots representing the elements of the set
"M." The set "C", the cost of production contains 20 fewer points than set "M." 

Represent the set "C" as a subset of set "M" and answer
the following question: What is the cardinality of the set "P" of profits? 

Teaching Math in 1980: A logger sells a truckload of lumber for $100. His 
cost of production is $80 and his profit is $20. Your assignment: 
Underline the number 20. 



Teaching Math in 1990: By cutting down beautiful forest trees, the logger 
makes $20. What do you think of this way of making a living? Topic for 
class participation after answering the question: How did the forest birds and 
squirrels feel as the logger cut down the trees? There are no wrong answers. 

Teaching Math in 2000: A logger sells a truckload of lumber for $100. His 
cost of production is $120. How does Arthur Andersen determine that his profit margin is $60?

Math History Continued



Anaerobic Digestion



Anaerobic Digester Mechanical Plant



Egg Shaped Digesters



Conditioning

Drying Beds



Gravity Belt Thickening



Belt Filter Press



Centrifuge



Composting



Ultimate Disposal

Landfill

Land Application

Incineration



Disinfection

Chlorination

UV



DISPOSAL OF  SEWAGE INTO 

WATER BODIES 

 



















DISPOSAL OF SEWAGE ON 
LAND



 The process in which wastewater is 
evenly distributed over the ground 
surface which acts as a low rate filter. 

 Suspended particles are strained out 
colloids and organic matter are 
absorbed by the soil particles.

 Nutrients are utilized by vegetation and 
more complex organic materials are 
decomposed to simpler inorganic 
compounds by soil bacteria.



QUALITY  STANDARDS  FOR  WASTE  WATER 
EFFLUENTS TO BE DISCHARGED ON LAND
FOR IRRIGATION

 The bureau of  Indian standards
previously known as Indian
standard institution, has vide his code
no. 3307-1965 laid down the tolerance
limits for various polluting
characteristics of  Waste water
eff luents  for their discharge on land
irrigation .



 In order to make them legally enforceable , 
GOI has notified the standards polluted 
effluents For discharge on land under 
environment rules 1986.

 These standards are based upon the quality  
of irrigation water  required by the crops, 
thus limit the concentration of pollutants 
contained  in  sewage.

THESE PRESCRIBE BIS STANDARDS ARE
SHOWN IN TABLE



SL. NO.           POLLUTANT  OF WASTE WATER                                    RULES (1986)

1.                      COLOUR AND ODOUR                              REMOVE COLOUR AND ODOUR                  
AS FAR AS PARTICABLE

2. BOD                                                                                     100mg/l

3. SUSPENDED SOLIDS                                                        200mg/l

4. pH value                                                                                5.5 to 9

5. OIL AND GREASE                                                               10mg/l 

6. ARSENIC                                                                             0.2mg/l

7. CYANIDE                                                                             0.2mg/l

8.  RADIOACTIVE MATERIALS                                                     
alpha emitters                                                   10−8μc/ml



FACTS ABOUT LAND DISPOSAL METHOD FOR 
DISPOSAL OF SEWAGE

 For land disposal, large area of land, preferably with 
sandy soils.

 This method is generally found to be better choice in 
hot climatic areas.

 Land disposal saves the inland rivers from getting 
polluted by sewage



THE DISPOSAL OF SEWAGE ON LAND CAN 
BE ADOPTED UNDER FOLLOWING 
CONDITION

 WHEN SOME NATURAL RIVERS OR WATER 
COURSES ARE NOT LOCATED IN THE VICINITY

 WHEN IRRIGATION WATER IS SCARCELY 
AVAILABLE.

 LOW RAINFALL AREA. 



THE VARIOUS  TECHNIQUES  THAT  ARE              
EMPLOYED  FOR  IRRIGATING  CROPS  ARE :

1. SURFACE IRRIGATION CALLED BROAD 
IRRIGATION

In this method, sewage is applied in different ways, on to 
the surface of the land, like free flooding.



2. SUB-SURFACE IRRIGATION

In this method sewage is supplied directly to the root
zone of crops.

3. SPRINKLER OR SPRAY IRRIGATION

In this method, sewage is spread over the
soil through nozzles.



SEWAGE SICKNEES

 When sewage is applied continuously on a piece of land,
the soil pores or voids may get Filled up and clogged with
sewage matter retained in them.

 This phenomenon of soil getting clogged is known as
sewage sickness of land.

IN ORDER TO PREVENT THE SEWAGE
SICKNESSOF A LAND,THE FOLLOWING 

PREVENTIVE MEASURES MAY BE ADOPTED



 Primary treatment of sewage

 Choice of land

 Giving rest to the land

 Rotation of crop



Sewage Discharges and
Oxygen Depletion in Natural Waters



Outline of Topics
• Introduction

– overview of problems due to human and animal waste pollution
– combined sewer overflows
– pathogens

• Oxygen Depletion
– saturated DO
– oxygen demand (BOD, COD)
– sources of BOD waste
– oxygen sag curves

• Sewage Treatment
– primary and secondary treatment
– tertiary treatment
– disinfection
– sewage sludge



Pollution due to Human & Animal Waste
• Sources?

– Municipal wastewater (ie, sewage)
• Especially from combined sewer overflows (CSOs)
• Treated sewage discharge from POTW (publicly owned treatment works)

– Septic tanks
• Subsurface disposal/treatment system for each home

– When sewer lines are not available (eg, sparsely populated areas)
• Consists of a buried septic tank and either a leaching field or seepage pit

– From EB: “Solids are decomposed by the anaerobic bacterial action of the sludge. 
After several years the accumulation of sludge interferes with the action, and a 
scavenger unit must pump the sludge out of the tank for disposal elsewhere.”

– Livestock waste
• Any agricultural operation that includes livestock
• Animal feeding operation (AFOs)

– Confined livestock 
– No crops

• Large AFOs are a particular concern
– Concentrated animal feedlot operations (CAFOs) are defined by the number of 

animals in the AFO
– As of 2003, regulated as point sources under the NPDES portion of the Clean 

Water Act



The Nature of Sewage Discharges
• Lecture Question

– What pollutants are present in raw sewage discharges? What are the resulting 
effects on ecosystem and human health?

– Pathogens
• Coliform count is usually 105 – 106 /mL in raw sewage
• Cause various waster-borne diseases (see later slide). The most serious water pollution 

problem in developing countries.
– Degradable Organic Pollution